
 

 
 
 
 

WASTEWATER TREATMENT PLANT 
EVALUATION 

 
 
 
 

NOVEMBER 13, 2019 
 
 
 

HW PROJECT NO. 2019088 
 
 

PREPARED BY: 



 

 
 
 
 

WASTEWATER TREATMENT PLANT 
EVALUATION 

 
 
 
 

NOVEMBER 13, 2019 
 
 
 

HW PROJECT NO. 2019088 
 
 
 
 
 
 
 
 

PREPARED BY: 
 

HAWKINS-WEIR ENGINEERS, INC. 
211 NATURAL RESOURCES DRIVE 
LITTLE ROCK, ARKANSAS 72205 



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. || November 2019 i 

Table of Contents 
Table of Contents ......................................................................................................................... i 
Acronyms .................................................................................................................................... ii 
[...]
offset this connection charge.  ANRC was also reported to state that a special loan interest rate 
of 1% is available for projects intended to connect existing treatment works to the regional facility.  
 
Along with the capital costs to convey wastewater to the NACA facility, the cost associated with 
decommissioning the existing WWTUs should be considered for this alternative.  The costs 
associated with decommissioning the WWTUs were not included in this estimate and would 
require additional evaluation. 
 
Table 4.1: Project Alternative No. 2: Probable Cost Opinion 

Project Alternative No. 2 
NACA Connection Estimated Capital Cost $5,044,000 
NACA Connection Fee $1,105,000 
Interim Measures $320,000 
Decommission Existing WWTP TBD 

Total $6,469,000 
 
  



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. |WWTP Improvement Alternatives| November 2019 31 

4.3 Alternative 3: Discharge to NACA: Cave Springs Collaboration 

4.3.1 Description of Preliminary Design 
As a part of Project Alternative No. 3, the potential to connect to NACA by sharing a portion of a 
pipeline planned to be constructed by Cave Springs was evaluated.  It is the understanding of 
HW that the City of Cave Springs is in the process of establishing the infrastructure to convey 
wastewater to NACA and could potentially have the capacity to accept the additional flows from 
Bethel Heights.  This alternative proposes the construction of a central lift station, dedicated 6-
inch force main and connection to the Cave Spring’s system.  A new effluent flow meter would be 
installed on the force main to accurately measure flows from Bethel Heights. 

4.3.2 Discharge Location 
As a part of this alternative, a connection to the Cave Springs system along W. Monroe Avenue 
was evaluated.  It should be noted that this cost estimate was prepared utilizing a conceptual 
force main route to Cave Springs.  A formal route selection study would be required prior to design 
and construction and it is possible that a connection located closer to Bethel Heights could be 
utilized as connections to reduce force main lengths and costs.  Also, an additional evaluation 
would be required to ensure Cave Springs’ collection system would be able to handle the 
additional flows.  It is the understanding of HW that NACA has the capacity and is willing to accept 
the additional wastewater from Bethel Heights. 

4.3.3 Influent Pumping 
Project Alternative No. 3 proposes to utilize the existing STEP system to convey wastewater to 
the new treatment facility.  The collection system would require further evaluation prior to final 
design to confirm this assumption.  This alternative includes construction of modifications to the 
existing force main system to convey wastewater from the individual septic tanks to the new lift 
station. 

4.3.4 Shared Pipeline Considerations 
Some consideration must be given to the difficulties that may come with a shared pipeline.  Some 
but not all considerations are listed below: 
 

1. Hydraulics of the Pipeline: 
a. Pipeline hydraulics are affected when pumps turn on and off.  The status of 

pumps within the shared system can cause increased loads on other pumps.  
Sizing and design of pumps would need to account for potential increases in 
head pressures within the system.   

b. On/Off cycles of pumps in the system could potentially shorten the life 
expectancy of Bethel Heights’ pumps and pipeline due to the cyclic loading. 

c. It would be essential for the pumps in both systems of the shared pipeline to 
implement controls that considered the other system planned operation. 
 

2. Capacity and growth of the individual systems may be limited.   
a. Capacity and growth in the individual systems is limited to the capacity of the 

shared pipeline.  Growth of one system may restrict growth of the other system 
due to the capacity of the pipeline. An agreement should be in place at the onset 
of any collaboration regarding how future capacity would be allocated. 



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. |WWTP Improvement Alternatives| November 2019 32 

  
3. Operations and Maintenance: 

a. If the shared pipeline is taken out of service for maintenance or a failure of the 
pipeline, the other utility may be affected and would need to consider storage or 
emergency options.  

4.3.5 Interim Measures 
If this alternative is adopted, the existing WWTP would need to remain in service during the period 
of time to design and construct this alternative option.  Funding, design, and easement acquisition 
for this alternative is estimated to take approximately eighteen (18) months, with construction 
lasting an additional eighteen (12) months for a total project time two and one-half (2.5) years.  
The existing WWTP would need to be repaired to reduce the likelihood of permit violations and 
maintain treatment capacities.   

4.3.6 Engineer’s Opinion of Probable Cost 
Costs for partnering with Cave Springs on a pipeline to NACA were not available for this 
evaluation.  It is assumed that the overall costs for this alternative would be less than Alternative 
No. 2, but given the unknowns concerning the costs Cave Springs would asses to Bethel Heights 
to share a pipeline to NACA this alternative would require further evaluation and coordination with 
Cave Springs before consideration.  It is understood that the connection costs and discharge rates 
to NACA would be similar to Alternative No. 2, however additional costs for this alternative may 
include a percentage of the Cave Springs’ pipeline costs, a percentage of the Cave Springs’ 
connection fees, a percentage of the Cave Springs’ discharge rates, and shared pipeline O&M 
costs. 
  



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. |WWTP Improvement Alternatives| November 2019 33 

4.4 Alternative 4: New Wastewater Treatment Plant 

4.4.1 Description of Preliminary Design 
Project Alternative No. 4 includes the construction of a new activated sludge treatment plant for 
the City of Bethel Heights.  This alternative proposes to construct a solids removal headworks, an 
activated sludge treatment unit, a tertiary filter for effluent polishing, a disinfection unit, and a 
solids-handling facility.  The preliminary design for the treatment units assumes an average flow 
rate of 140,000 gpd and a peak flow rate of 250,000 gpd.  These flow rates were selected based 
on the flow projections described earlier in this report.   

4.4.2 Location 
No site for the proposed WWTP was selected as a part of this evaluation.  For the purposes of 
this Report, a 14-acre property owned by the City of Bethel Heights was assumed to be the 
location of this new WWTP.  It is recommended that a site selection study be performed prior to 
design if this alternative is selected. 

4.4.3 Discharge Location 
As part of this evaluation, no specific discharge location was selected for the WWTP.  Several 
discharge alternatives exist for the City of Bethel Heights; these include a low flow stream within 
the City Limits and Spring Creek outside the City Limits.  For the purposes of this evaluation, HW 
assumed discharge permit limits based on permit limits for other utilities within the Illinois River 
Watershed.  These assumed permit limits are presented in Table 4.2.  DEQ will determine actual 
permit limits based on the discharge location selected.   
 
Table 4.2: Assumed Permit Limits for Proposed WWTP 

Constituent Assumed Permit Limit  
(mg/L) 

CBOD5 10 
TSS 15 
Ammonia - N 2 
Total Phosphorus 0.1 
Residual Chlorine 0.011 

4.4.4 Influent Pumping 
Project Alternative No. 4 proposes to utilize the existing STEP system to convey wastewater to 
the new treatment facility.  This alternative includes construction of modifications to the existing 
force main system to convey wastewater from the individual septic tanks to the new WWTP.  A 
new influent flow meter will be installed on the force main entering the WWTP to accurately 
measure influent flow rates. 

4.4.5 Headworks 
Although the STEP systems theoretically remove large solids such as trash, debris, wipes, etc., 
from the influent flow stream, the potential always exists for a tank failure that allows large solids 
to enter the WWTP.  To protect the WWTP equipment, Project Alternative No. 4 proposes to 
construct a solids removal system at the headworks of the treatment plant.  Several equipment 



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. |WWTP Improvement Alternatives| November 2019 34 

alternatives are available such as mechanically raked bar screens and screw conveyor systems, 
all of which should be considered by Bethel Heights during design. 

4.4.6 Wastewater Treatment Unit 
This project alternative proposes to construct a new activated sludge treatment plant at a site to 
be selected.  The activated sludge treatment process would be designed to remove BOD, TSS, 
ammonia, and total phosphorus to within the permit limits described within this Section.  The 
conceptual design assumes the new treatment unit would utilize a Biological Nutrient Removal 
(BNR) process to remove all of the required constituents.  The BNR process would have the 
additional benefit of providing total nitrogen removal.  Although total nitrogen is not listed in the 
assumed permit limits, limits are becoming compulsory.   
 
The conceptual design assumes the treatment unit will be sized to treat both average day flows 
in the present day as well as peak flows over the entire 20-year planning period.  Waste Activated 
Sludge produced from this unit would be discharged and to and treated at a new solids-handling 
facility.  This treatment unit will be discussed in more detail within Section 4.4.8. 

4.4.7 Tertiary Filtration 
Phosphorus limits below 1 mg/L are difficult to reach with a BNR process.  Therefore, this project 
alternative proposes to install a tertiary filtration system to polish effluent and remove additional 
phosphorus to below the assumed permit limit.  Multiple applicable filtration technologies exist, all 
of which should be considered by Bethel Heights prior to design.  Two (2) units would be 
constructed to provide Bethel Heights the necessary redundancy to ensure the quality of their 
effluent. 

4.4.8 Disinfection 
Residual chlorine permit limits of 0.011 mg/L are anticipated for this facility based on the absence 
of the option for a receiving stream with a significant background flow.  These limits frequently 
require quenching through the addition of additional chemicals such as sulfur dioxide or sodium 
thiosulphate.  Dechlorination systems require additional chemical storage, injection equipment, 
pumping systems, and containment equipment.  To avoid these costs and potential operational 
difficulty, this alternative proposes to utilize an ultraviolet light disinfection system in lieu of 
chlorination.  UV systems require no quenching prior to discharge and have the added benefit of 
providing disinfection with very little contact time.  Two (2) units would be constructed to ensure 
adequate disinfection of the WWTP’s effluent during maintenance periods. 

4.4.9 Effluent Pump Station 
As discussed previously, a specific discharge location nor WWTP site were selected as part of 
this Report.  For this reason, HWEI included costs for an effluent pump station and force main 
from the conceptual WWTP site within the city limits to a location on Spring Creek.  It is 
recommended that Bethel Heights further evaluate both the WWTP site and discharge location 
prior to final design. 

4.4.10 Solids Handling 
The proposed activated sludge treatment unit will produce a daily volume of Waste Activated 
Sludge.  This alternative proposes to install a solids-handling system such as a belt filter press or 
centrifuge to increase the solids percentage prior to disposal at a landfill.  These systems typically 



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. |WWTP Improvement Alternatives| November 2019 35 

require steady loading rates; therefore, an aerated sludge holding tank would be constructed to 
store the additional sludge volume prior to dewatering.  Dewatered sludge from the filter press 
would be hauled off site to a landfill.  HW did not account for any tipping fees associated with 
landfill disposal.  

4.4.11 Treatment Building and Site Improvements 
A small operations building would be required on the WWTP site to house a laboratory space, 
bathroom, office, and the solids handling equipment.  Additionally, the operations building will 
house the chemical feed systems required for solids handling.  This alternative also includes 
construction of a driveway, parking area, fencing, sidewalks, and other required site 
improvements.   

4.4.12 Interim Measures 
If this alternative is adopted, the existing WWTP would need to remain in service during the period 
of time to design and construct this alternative option.  Funding, site selectin, design, and 
permitting for this alternative is estimated to take approximately eighteen (18) months, with 
construction lasting an additional 24 months for a total project time of three and one-half (3.5) 
years.  The existing WWTP would need to be repaired to maintain treatment capacities and 
minimize the likelihood of further permit violations.   

4.4.13 Engineer’s Opinion of Probable Cost 
A preliminary cost estimate was prepared for Project Alternative No. 4.  This estimate was 
prepared utilizing a 20% contingency and cost provisions for Contractor’s overhead and profit, 
engineering services and construction administration and resident observation.  Along with the 
cost to construct the new WWTP, the costs to decommission the existing WWTUs should be 
considered for this alternative.  The cost to decommission the WWTUs was not included in this 
estimate and would require additional evaluation.   
   
Table 4.3: Project Alternative No. 4: Probable Cost 

Project Alternative No. 4 
New WWTP $ 5,500,000 
Interim Measures $ 320,000 
Decommission Existing WWTP TBD 

Total $ 5,820,000 
 
  



City of Bethel Heights, Arkansas | Wastewater Treatment Plant Evaluation  

 

 

 

HAWKINS-WEIR ENGINEERS, INC. |Conclusion| November 2019 36 

5. Conclusion 
5.1 Existing Wastewater Treatment System 
This evaluation, performed in compliance with the City of Bethel Height’s CAO, included analysis 
of the historic influent and effluent flow rates, the condition and capacity of each treatment unit 
within the WWTUs, and the estimation of revised loading rates for the City’s drip dispersal fields 
based on historic soils data and recent field evaluations. 

5.1.1 Influent Flow Rates 
Influent flow rates were collected from historic MMRs and analyzed to determine average and 
peak daily flows.  This data is presented in Table 5.1. 
 
Table 5.1: WWTP Influent Flow Data 

WWTP INFLUENT FLOW DATA (GPD)1 

 
LINCOLN ST. WWTU N. OAK ST WWTU 

Phase I Phase II Phase III Phase IV-A Phase IV-B 
Average Daily Influent Flow 

Rate, GPD 60,447 35,707 

Max Daily Influent Flow 
Rate, GPD2 91,028 80,740 

Combined Total Average 
Influent Flow Rate, GPD 96,154 

Combined Max Daily 
Influent Flow Rate, GPD 132,248 

1 April 2019-October 2019 influent flow data. 
2 Maximum Daily Flow Rate for each WWTU may not occur at the same time. 

5.1.2 Treatment Capacity 
The Bethel Heights treatment system can be divided into two (2) distinct components: The Orenco 
treatment units (treatment system) and the drip dispersal fields.  Bethel Heights currently has 45 
AX100 filter pods, each with a design capacity of 2,500 gpd.  Four (4) of the treatment pods at 
the Lincoln Street WWTU are currently out of service.  Based on this, the combined design 
capacity of the treatment system is 102,500 gpd.  The allowable loading capacity of the 